
43

5

1

42
41

53

2

32

3

9

13

12

45

40

37 39

21

22

36

28 46

27
8

24 16

54

51
17

15
14

50

35

47

49

38

19

1833
26

2520

4
34

10 11

52

29
6

7

MODELS 4005LPE & 4005SLPE
GRILL HEAD EXPANDED VIEW



No. Part Name Part Number

1 Hood Knob G1125350

2 Lockwasher B1008919

3 1/4-20 X 1/2 Hex Head Screw T1009088

4 SEAR GRID® Set (2 Pieces Per Set) 20172302

5 Hood with Nameplate 20174204

6 Briquettes (Box) 20172202

7 LA-VA-GRATE® 20172503

8 Burner Box Sub-Assembly 20174502

9 Burner, ROTIS-A-GRATE® 20175902

10 Burner, Right Hand “S” Style G4263651

11 Burner, Left Hand “S” Style G4263615

12 Hair Pin Clip G1026609

13 Clevis Pin 20175601

14 Control Box 20174801

15 Control Knob 20173202

16 Ignitor Knob 20173101

17 Manifold Support, Upper, w/Gasket 20174901

18 Manifold Assembly, w/Gasket 20175802

19 Gas Valve 20175401

20 Gas Orifice, Main Burner G1031095

21 LP Gas Regulator G4364024

22 Gas Connector Hose G1129203

23 Fill Plug Adaptor (Not Shown) G1136142

24 Rotary Ignitor 20173001

25 Electrode & Collector Box Assembly G4313758

25A Main Burner Electrode G1129990

25B #8 X 5/16 Hex Washer Head Screw (SS) B1008795

25C #8 X 1/2 Hex Washer Head Screw (SS) G1031157

25D Collector Box G4163670

25E Collector Box Strap G4163698

26 Glow Wire G4313301

27 “U” Burner Support 20175501

28 “C” Burner Support G4162359

29 5/16-18 Self Tapping Screw G1031406

32 Cooking Rack G4313794

33 Gas Orifice, Rotis Burner G1026743

34 ROTIS-A-GRATE® 20176101

35 Left Hand Spit Rod Support G4260574

GRILL HEAD PARTS LIST



No. Part Name Part Number

36 Right Hand Spit Rod Support G4260583

37 Spit Rod 20176202

38 Spit Motor G0627006

39 Nut, Thread Covering Acorn G1045080

40 Meat Hook Set (2 Per Set) G4313696

41 ROTIS-A-GRATE® Burner Support 20176301

42 ROTIS-A-GRATE® Electrode G1130004

43 SMOKE-IT-TRAY® G4309147

44 Rotis Pan (Not Shown) G4309129

45 #10 Acorn Nut G1026547

46 #10 Truss Head Screw G1026538

50 #10 X 1/2 Hex Washer Head Screw (SS) G1026305

51 #10 X 5/8 Hex Washer Head Screw B1008062

52 Angle, Supply Line Support 20176501

53 Electrode Bracket Screw B1008571

54 1/8 Elbow G1031111

GRILL HEAD PARTS LIST



SIDE-ORDER COOKER® EXPANDED VIEW

19

3

4

27

20

18

1

2

11

14

10

28

6

8

28

29

30 9

21 5

13

12

267
22



No. Part Name Part Number

1 Side-Order Cooker® Body 20172603

2 Burner 20172701

3 Trivet G1136400

4 Pot Guard G1136419

5 Rotary Ignitor 20172801

6 Knob, Ignitor 20173101

7 Gas Valve G1827548

8 Knob, Gas Valve 20173201

9 Orifice G1031095

10 Electrode G1129990

11 Burner Securing Bracket 20173601

12 Flare Adaptor G1045017

13 Hose G1136482

14 Tee G1045026

18 Snap Bushing G1045044

19 Cover, Burner 20173801

20 Cover Retainer 20173901

21 Screw, 1/4-20 X 1/2 Hex Slotted Washer Head T1009088

22 Screw, 8-32 X 3/8 Phillips Pan Head 20173501

24 Heat-Resistant Mitt (Not Shown) G1136884

26 Flange Fitting G1136768

27 Screw, #8 X 1/2 Phillips Head G1026181

28 Screw, 9-32 X 5/16 Hex Slotted Washer Head B1008704

29 Bracket, Valve Support 20173701

30 Lockwasher B1008919

SIDE-ORDER COOKER® PARTS LIST



88

83

91

84

85

58
60

56
74

59

61

86

54
76

82

88

80

57

73

81
37

79

67
70

72

69

66

68
65

77

78

55

75

90

89

71

GRILL CABINET EXPANDED VIEW



No. Part Name Part Number

54 Top Frame 20179601

55 Bottom Shelf 20179701

56 Back Panel 20179801

57 Side Panel, Right Hand 20179901

58 Side Panel, Left Hand 20180001

59 Partition 20180101

60 Shield, Storage Compartment 20180201

61 Shield, Side Compartment 20180301

65 Bottom Door, Left Hand 20179301

66 Bottom Door, Right Hand 20179302

67 Side Door 20180401

68 Front Panel 20179202

69 Door Handle with Screws G4312142

70 Plastic Bushing G1026145

71 Door Hinge with Screws G4312151

72 Center Post 20180501

73 Latch Plate G4161476

74 Left Support for Side Cooker 20181001

75 Legs (Set of 4) 20180601

76 Right Support for Side Cooker 20181101

77 Caster Plug G1125074

78 Swivel Caster, Locking Type G1125065

79 Axle 1/2 Dia. X 29” 20180701

80 Hub Cap, 1/2” G1125592

81 Wheel, 6” Dia. G1127101

82 Tubing End Cap G1026010

83 Handle Grip G1125038

84 #10 X 5/8 Hex Washer Head Screw G1045124

85 Lighter Hole Tube (Long) 20180901

86 Lighter Hole Tube (Short) 20180902

87 Chain Bottle Retaining G1127125

88 Folding Side Shelf G4312786

89 Support Rod, Shelf G1125369

90 Support Bracket G4161654

91 Bracket, Burner Box Support 20179505

92 Hickory Wood Chips (Not Shown) G4312820

93 Mesquite Wood Chips (Not Shown) G4312839

CABINET ASSEMBLY PARTS LIST


